

产品质量证明书

Material Certificate

产品名称 Product	热镀锌钢带 Hot Dip Gal. Strip	牌号 Steel Grade	SGCC	证明书号 Certificate No	HXD11405-301
标准 Standard	Q/BB140-2003	交货状态 Delivery Status	镀锌	合同号 Contract No	HXD201406

钢卷号 Coil No.	Z12001829	Z12002056	Z12002399	Z12002486	
锌层重量代号 Zinc Weight Code	\	\	\	\	
表面处理 S.G.	NC	NC	NC	NC	
表面结构 S.S.	S	S	S	S	
弯曲 Bend Test	OK	OK	OK	OK	
尺寸精度级别 D.A.L	PT.A/PM.A	PT.A/PM.A	PT.A/PM.A	PT.A/PM.A	
表面质量等级 S.O.G	FC	FC	FC	FC	
规格 Size mm	厚度 Thickness	0.5	0.8	1.0	2.0
	宽度 Width	1000	1250	1000	1000
件数 Pieces	1	1	1	1	
重量 Weight Ton	5.104	5.052	6.050	7.620	
化学成分分析 Chemical Composition %	C	0.050	0.040	0.040	0.060
	Si	0.020	0.030	0.020	0.020
	Mn	0.190	0.150	0.170	0.018
	P	0.025	0.009	0.017	0.017
	S	0.002	0.004	0.010	0.004
	Al	0.030	0.033	0.031	0.022
	Ti	0.0002	0.0002	0.0005	0.0004
拉力实验 Tensile Test	屈服强度 Y.S Mpa	315	315	300	315
	抗拉强度 T.S Mpa	380	370	355	370
	前后伸长率 E.L %	36.5	38.0	43.5	39.0
锌层重量 Zinc Coating	两面 Both g/m ²	\	\	\	\
	上面 TOP g/m ²	\	\	\	\
	下面 BOT g/m ²	\	\	\	\

备注: remarks:

1. 本产品已按上述要求进行生产和检验, 其结果符合要求, 特此证明。

We hereby certify that the material described here has manufactured and tested with satisfactory results in accordance with the requirements of the above material specifications.

2. 本质量证明书中空白项目均不作为交货条件。

The blank items should not be regard as delivery conditions.

3. 盖章后生效。

Effective with quality certificate stamping.